Wastewater Master Plan

Authorization No. 88
City of Smithville, Missouri

January 11, 2021







Authorization No. 88

Table of Contents

EXECULIVE SUMMAIY ...ttt e e e e e e b e e e e b 11
1.1 MaSTEr Plan PUIMPOSE .......eieiiiiiieiieieeeee ettt ee e eeeeeaeeeaeaeaaessasesasssesesasssssssnsnsssssnsnnnsnnnrnnes 1-1
T2 N 4 = 2] PSP PPPPPPRS 1-1
LR T o =Yoo o 10 0 T=Y oo E= 1 1T} o SRR 11
1.3.1  Ten-year ReCOMMENAAtIONS .......ooiiiiiiiiiiiie e e e e e 11
1.3.2  Ultimate Recommendations ...........cocuiiiiiiiiiiiiii e 1-2
I o T SRR 1-3
141 TeN-YEAI COST.. ..ttt ettt eab e e s aaaee s 1-3
1.4.2  URIMAE COSt..oiiiiiiiie et e e e e e e e e e e s eeeeaeeeeannes 1-3
10T [T o) o SO ERR 2-1
D0 I = - Vo o {0101 o S PPPPPPPPPPPPPPPRS 2-1
[...]
Effluent Pumping 7.9
Excess Flow Holding Tank (1.2 MG) 5.0

January 11, 2021 | 7-7



Authorization No. 88

7.2.1

7.2.2

Influent Pump Station

The Influent Pump Station consists of a divided wet well that feeds both dry weather and
wet weather pumps. One side of the wetwell will receive all influent flow from the new
42” gravity sewer. Up to 4.0 MGD will be pumped from the wetwell to the Headworks
structure. When influent flows exceed WWTP capacity, a weir wall will divert excess flow
to the second, or wet weather, wetwell. From the second wetwell, up to 5.0 MGD will be
pumped to the 1.2 MG Excess Flow Holding Tank (EFHT).

A vault located on the upstream side of the wetwell includes a manually operated slide
gate that when open directs flow to the wetwell. The gate can be closed to divert flow
over a weir wall to the EFHT pumps to allow for cleaning or maintenance in the WWTP
wetwell.

The Influent Pump Station includes a valve vault that contains the check valve and plug
valve for each pump. Valves will be accessed for maintenance through hatches in the
top slab of the vault. A 12” force main runs from the IPS to the Headworks and flow is
measured via a magnetic flow meter.

The yard piping and valves allow for flows from the 10 IN North Force Main to be
directed either to the IPS or to the headworks. The flows are directed to the IPS under
normal operation, but may be sent directly to the headworks for maintenance on the IPS.

Dry Weather Pumps

Number of Pumps: 3
Motor: 45 HP
Capacity, 1 Pump: 1,600 GPM
Capacity, 2 Pumps: 2,800 GPM
Total Dynamic Head: 80 feet TDH
Maximum Speed: 1,775 RPM

Wet Weather Pumps

Number of Pumps: 3

Motor: 45 HP

Capacity, 1 Pump: 2,200 GPM

Capacity, 2 Pumps: 3,500 GPM

Total Dynamic Head: 20 feet TDH

Maximum Speed: 900 RPM
Headworks

The headworks structure receives flow from a 12” PVC influent force main. The structure
consists of two channels, one containing a manual bar rack with ¥2” openings and the
other containing a mechanically cleaned bar screen. The mechanical bar screen retains
the debris and a traveling rake engages the bar rack from the rear. A chute deposits the
screenings to a dumpster. The operating conditions of the bar screen are:

7-8 | January 11, 2021



Authorization No. 88

Maximum Flow: 6.0 MGD
Maximum Water Level: ~ 28"
Upstream/Downstream Velocity: ~ 2.5 ft/sec
Channel Width: 24”
Screening Width: 24”
Channel Depth: 48”
Bar Dimensions: Ya” Wide x 2°-1/2” Deep
Bar Spacing: 2" Clear Openings

A 10” pipe located in the effluent chamber of the Headworks serves as an overflow to the
Aerobic Digester Basin No. 2.

7.2.3 SBRBasins

Wastewater flows from the headworks to the SBR basins through a 16” pipe. The
wastewater passes through an aeration and clarification stage while in the batch reactor
basins. There are five basic cycles in each batch operation: fill, react, settle, decant, and
idle.

The fill cycle is initiated as an anoxic cycle. The basin is filled with influent wastewater
and the BOD is absorbed and stored by the biomass already contained within the basin.
When the basin is 75% full, aeration is initiated. The oxygen creates an environment for
the biomass to metabolize the stored BOD. When the basin has been filled, the react
cycle begins. Aeration continues until biodegradation is complete. No influent will be
added during this cycle in order to ensure that the biomass consumes the BOD. The
next cycle is the settle cycle, which allows the biomass to separate from the water by
settling. The decant cycle removes water from the basin. The decant water is removed
18” below the surface to prevent floating solids from contaminating the discharge. The
water is decanted from the basin until approximately 33% of the basin is drained. During
the idle cycle settled sludge is withdrawn. The sludge must be wasted during this cycle
to prevent the build up of biomass. The solids retention time (SRT) will affect the amount
of biomass developed.

The current design parameters are listed below:

Average Flow: 1.125 MGD
Peak Wet Weather Flow: 1.50 MGD
Peak Instantaneous Flow: 3.95 MGD
Number of Basins: 3
Diameter: 52 feet
Max SWD: 20 feet
Min SWD: 14 feet
Volume: 0.64 MG
HRT (based upon 20’ SWD): 20.5 Hours*
BOD to aeration: 250 mg/I
Effluent BOD: 10 mg/l
Influent NH3: 30 mg/l
Effluent NH3: 1.0 mg/l
MLSS: 2,800 mg/l

January 11, 2021 | 7-9



Authorization No. 88

Design F:M:
AOR:
SOR:

0.110
4,068 Ibs/day
6,999 Ibs/day

There are several other components that make up the SBR basins. Their design

parameters, per each basin, are detailed as follows:

Aeration Blowers

Number of Blowers:
Motor:

Design Air Flow (per blower):

Pressure:
Maximum Speed:

Mixer Pumps

Number of Pumps:
Motor:

Capacity:

Total Dynamic Head:
Maximum Speed:

Jet Aeration Headers

Number of Aeration Headers:

Number of Jets:
SOR for Aeration:
Design Air Flow:

Floating Effluent Decanters

Volume per Decant:
Cycles per day:
Decant Flow:

Sludge Pump

7-10 | January 11, 2021

Number of Pumps:
Motor:
Flow Capacity:

Shut Off Head:
Maximum Speed:

2

50 HP

840 SCFM
8.4 psig
3,500 RPM

1

30 HP
4,030 GPM
20 feet TDH
900 RPM

1

22

222 Ibs/hour
834 SCFM

93,750 Gallons
4
3,177 GPM

7-1/2 HP

450 GPM @ 30” TDH
250 GPM @ 37’ TDH
47 inches

1,150 RPM



Authorization No. 88

7.2.4 UV Disinfection and Effluent Pumping

Flow enters the UV Disinfection and Effluent Pumping via a 15” pipe from the SBR
basins. There is one UV Disinfection channel which contains two banks of UV lamps,
each bank consists of four modules and a baffle that can be removed in the future to add
a fifth module. Flow will be discharged through the outfall pipe to the Little Platte River.
If the water level in the Little Platte River is raised, the effluent pumps will engage and
pump the effluent to a higher water level to overcome the system head.

UV Disinfection

Number of Channels: 1
Number of Banks: 2
Number of Modules: 4
Number of Lamps: 64
Capacity: 6 MGD
Effluent Pumps
Number of Pumps: 2
Motor: 50 HP
Capacity, 1 Pump: 4,167 GPM
Total Dynamic Head: 20 feet TDH
Maximum Speed: 900 RPM

7.2.5 Sludge Storage Basins (Biosolids Digestion/Storage)

The sludge wasted from the SBR basins is sent to the sludge digesters. The basin
information and sludge calculations are provided below:

Number of Basins: 2
Diameter:
Basin No. 1 52 feet
Basin No. 2 65 feet
Max SWD: 20 feet
Volume:
Basin No. 1 317,730 gallons
Basin No. 2 496,170 gallons

The sections below provide information pertaining to the components of the sludge
digester basin.

Aerobic Digester Basin No. 1 Blowers

Number of Blowers: 2
Motor: 25 HP
Size: 6” Suction and Discharge
Design Air Flow (per blower): 625 SCFM

January 11, 2021 | 7-11



Authorization No. 88

Pressure: 4.5 PSIG
Maximum Speed: 1,244 RPM

Aerobic Digester Basin No. 2 Floating Aerator

Number of Aerators: 1
Motor: 100 HP

The amount of storage provided by the sludge digesters is calculated below:
1.125 MGD x 200 mg/I BOD5 x 8.34 x 0.70 yield = 1,314 Ib/day
(1,314 Ib/day) / (2.5% Solids)(8.34) = 6,300 gallons/day

813,900 gal of storage / 6,300 gal/day = 130 days digestion and storage

The sludge digester provides 130 days of storage at 2.5% solids. The Missouri
Department of Natural Resources regulations, Water Quality Pamphlet 424 and 426,
provide that at least 40 to 60 days of aerobic digestion should be provided in conjunction
with at least 90 days of sludge storage.

7.2.6  Land Application

The City currently land applies their sludge on City owned land adjacent to the current
wastewater treatment plant site. The City owns their own tanker and land application
equipment. The available surface area is 15.4 acres. Land application still remains the
most cost-effective disposal method, but as expansion and growth occur the amount of
land available will not meet sludge production rates. Future expansions should include a
cost analysis to determine if thickening and hauling should be implemented in lieu of land
application.

7.3 Condition Assessment and Plant Optimization

HDR met with plant staff on April 28, 2020 to tour the plant and to perform a rapid
condition assessment. The findings of the rapid condition assessment include the
following recommendations:

Headworks Structure:

e Apply coating to influent chamber concrete.

e Replace aluminum components damaged by H2S deterioration, including control
and electrical panel supports.

¢ Install washer/compactor with bagging system to reduce the number of
screenings and issues with current disposal system (i.e. current chute has
tendency to freeze during cold weather months).

SBR Basins:

o Paint exterior piping.
e Connect the blower piping for SBR No. 1 and SBR No. 2 to allow for redundancy
in event of a blower failure.

UV Disinfection and Effluent Pumping:

7-12 | January 11, 2021



Authorization No. 88

o Paint exterior piping.
Aerobic Digester Basins:

o Replace aeration system in Digester Basin No. 1 with floating aerator.

o Expand platform at Digester Basin No. 2 to accommodate maintenance of the
floating aerator.

¢ Modify Digester Basin No. 2 to allow direct connection with tanker trucks.

Laboratory:

e Expand laboratory with future expansions.
e Upgrade SCADA system.

HDR met with plant staff on July 10, 2020 to discuss plant performance and suggestions
to optimize operations. The discussion began with an evaluation of the DMR data and
historical performance.

Figures 7-3, 7-4, 7-5, and 7-6 below contain graphical representations of the historical
BODs, TSS, Ammonia, Total Phosphorous (TP), and Total Nitrogen (TN), respectively.
On each graph, a line indicating the current limit and anticipated future limit has been
added to compare the likelihood of the plant meeting the effluent limits through its current
operations.

Figure 7-3. WWTP Historical Effluent BOD5 and TSS

January 11, 2021 | 7-13



Authorization No. 88

Figure 7-4. WWTP Historical Effluent Ammonia

Figure 7-5. WWTP Historical Effluent TP

7-14 | January 11, 2021



7.4

Authorization No. 88

Figure 7-6. WWTP Historical Effluent TN

Based upon current operations, the plant should experience few issues with meeting the
future anticipated effluent limits for BOD5, TSS, and TN. However, some operational
changes would be required to meet the more stringent anticipated effluent limits for
Ammonia and TP.

Based upon a review of the DMR data and discussions with staff, it is recommended that
the cycles for the SBR basins be adjusted such that instead of running it anoxic, it be run
anaerobic. To aid in this, plant should consider taking additional DO readings especially
at close to the end of the react cycle. Staff should be sure the DO probe is calibrated
and compare it to a bench test. Additionally, plant staff should consider operating the
SBR cycles on MLSS in lieu of through sludge age. While it appears that there is some
naturally occurring Biological Phosphorous, it seems that chemical addition will be
required to meet anticipated future TP limits.

Future Wastewater Service

For ease of construction and cost, two phases for expansion were developed for this
alternative. They are:

e Phase | - 0.375 MGD Expansion, 1.5 MGD Total Plant Capacity
e Phase Il - 0.375 MGD Expansion, 2.25 MGD Total Plant Capacity

The Phase | expansion, indicated in the figure below, includes expanding the existing
plant utilizing Sequencing Batch Reactor treatment technology. The land west of the

January 11, 2021 | 7-15



Authorization No. 88

existing site must be utilized for plant expansion. A fourth SBR basin is required as well
as upgrades to the influent valve vault, effluent valve vault, and the addition of an
additional sludge storage tank. As shown in the capacity evaluation above, the existing
influent pump station, bar screen, UV disinfection, and effluent pump station have
sufficient hydraulic capacity to meet the Phase | expansion.

Figure 7-7. WWTP Site Layout for Phase | Expansion

Phase Il expansion will require the addition of a fifth and sixth SBR basin. Again,
upgrades are required at the influent valve vault and effluent valve vault. Additional
bulbs will be added to the UV equipment to increase the design capacity. One more
additional sludge storage tank will need to be added to the treatment plant to increase
sludge storage capacity.

7-16 | January 11, 2021



Authorization No. 88

Figure 7-8. WWTP Site Layout for Phase Il Expansion

The projected growth was used to determine the timing of the future expansions. As can
be seen on the chart below, Phase | expansion should be completed by 2028.

January 11, 2021 | 7-17



Authorization No. 88

Figure 7-9. WWTP Facility Phasing Using Future Development

The estimated capital construction costs for the Phase | expansion are approximately
$2,283,000 for the liquids improvements and $1,799,000 for the solids improvements.

7-18 | January 11, 2021



Table 7-5. Phase | Cost Estimate

Authorization No. 88

“

Site/Civil

Site Piping

SBR Basin No. 4

Influent Valve Vault Modification

Effluent Valve Vault

Electrical and 1&C / SCADA (15%)

Subtotal

Mobilization and Contractor Overhead (15%)
Subtotal

Contingency (25%)

Subtotal

Engineering (20%)

Subtotal

TOTAL (2020 Dollars)

Notes:
1. Cost estimate in 2020 dollars

$25,000
$129,500
$911,150
$50,000
$35,000

$172,598
$1,323,248
$198,487
$1,521,735
$380,434
$1,902,168
$380,434
$2,282,602

$2,283,000

January 11, 2021 | 7-19



Authorization No. 88

Table 7-6. Phase Il Cost Estimate

“

Site/Civil

Site Piping

Sludge Storage Basin

Electrical and 1&C / SCADA (15%)
Subtotal

Mobilization and Contractor Overhead (15%)
Subtotal

Contingency (25%)

Subtotal

Engineering (20%)

Subtotal

TOTAL (2020 Dollars)

Notes:
1. Cost estimate in 2020 dollars

7-20 | January 11, 2021

$160,000
$56,000
$690,700
$136,005
$1,042,705
$156,406
$1,199,111
$299,778
$1,498,888
$299,778
$1,798,666

$1,799,000



Authorization No. 88

Appendix A. Figures

January 11, 2021 | A-1



Authorization No. 88

This page intentionally left blank.

A-2 | January 11, 2021



CITY LIMITS

[ ] PaRceL

Legend
L..J

e

Se—
— ——

- — e e e B e e g

. — i — = —
o e e

J

.i

1
—’-—"'J
-
Y ———— -

-

L DT —— |

VT

- — s i

g

— s —  —
1
|
1
1
|
1
1
I
]
1
|
[
1
l
1
1
|
1
]
|
1
[
|
]
1
|
1
1
[

e o —

[ ] R1A, SINGLE-FAMILY SUBURBAN DWELLING DISTRICT

[ | B-3, GENERAL BUSINESS DISTRICT

[ | B-4, CENTRAL BUSINESS DISTRICT

[ ] -1, LIGHT INDUSTRIAL DISTRICT

[ ] PUD, PLANNED UNIT DEVELOPMENTS

[ | R-1B, SINGLE-FAMILY DWELLING DISTRICT

[ | R2, TWO-FAMILY DWELLING DISTRICT

[ | R-3, MULTIPLE-FAMILY DWELLING DISTRICT
), (c) OpenStreetMap contributors, and the GIS User Com D NOT ZONED

[ ] B-1, NEIGHBORHOOD BUSINESS DISTRICT
[ ] B-2, NON-RETAIL BUSINESS DISTRICT

[ ] AR, AGRICULTURAL-RESIDENTIAL DISTRICT

Zoning Designation
[ | A1, AGRICULTURAL DISTRICT

-
”
Sources: Esri, HERE, Garmin, Intermap, increment P Corp., GEBCO, USGS, FAO, NPS, NRCAN, GeoBase, IGN, Kadaster NL, Ordnance Survey, Esri Japan, METI, Esri China (Hong Kong

FIGURE A-1

CITY OF SMITHVILLE, MISSOURI: WASTEWATER MASTER PLAN

EXISTING DEVELOPMENT
NORTH SMITHVILLE

1,800

1,200
Feet

300 600

0

1

- — e e = e

I-)? (CLIENT LOGO)




— e —
— — i —

CITY LIMITS

SOUTH SMITHVILLE

FIGURE A-2

[ ] R1A, SINGLE-FAMILY SUBURBAN DWELLING DISTRICT

[ | B-3, GENERAL BUSINESS DISTRICT

[ | B-4, CENTRAL BUSINESS DISTRICT

[ ] -1, LIGHT INDUSTRIAL DISTRICT

[ ] PUD, PLANNED UNIT DEVELOPMENTS

[ | R-1B, SINGLE-FAMILY DWELLING DISTRICT
[ | R2, TWO-FAMILY DWELLING DISTRICT

[ | R-3, MULTIPLE-FAMILY DWELLING DISTRICT

[ ] B-1, NEIGHBORHOOD BUSINESS DISTRICT
[ ] B-2, NON-RETAIL BUSINESS DISTRICT

Legend

[ ] PaRceL

Zoning Designation

[ | A1, AGRICULTURAL DISTRICT

[ ] AR, AGRICULTURAL-RESIDENTIAL DISTRICT

..l

EXISTING DEVELOPMENT

CITY OF SMITHVILLE, MISSOURI: WASTEWATER MASTER PLAN

1,800

Sources: Esri, HERE, Garmin, Intermap, increment P Corp., GEBCO, USGS, FAO, NPS, NRCAN, GeoBase, IGN, Kadaster NL, Ordnance Survey, Esri Japan, METI, Esri China (Hong Kong), (c) OpenStreetMap contributors, and the GIS User Com D NOT ZON ED